


Comprehensive Wastewater Management Plan
with Waler Resources

throughout the permit term.

4.4.3 Public Involvement and Participation

The permit requires the Town to provide opportunities on an annual basis for the public to
participate in the review and implementation of the Town's Stormwater Management Program.
Public participation activities may include, but are not limited to, posting stormwater information on
the Town website, establishing a hotline where illicit discharges can be reported, organizing stream
clean-up teams, and forming a Stormwater Advisory Committee.

4.4.4 lllicit Discharge Detection and Elimination

The new MS4 Permit requires the Town to implement an lllicit Discharge Detection and Elimination
[...]
one is gaining water. Figure 2-3: Sub-basin Water Balance (attached) shows the net water balance

in each sub-basin.

2.2 Existing Wastewater Systems

The existing wastewater management systems in Bridgewater include both a centralized sewer
collection, transmission and treatment system that services roughly a third of the developed
properties in town and individual on-site septic systems for the remaining two-thirds of the
developed properties.

The town does not have a significant asset management system for its wastewater system.
Physical system asset information is limited, and while a CAD map of the sewer system exists,
there is not a well-defined GIS database and system map available for the town system.

2.2.1 Existing Collection System

According to the 2014 Draft Master Plan Update, The Town of Bridgewater has 2,264 households
serviced by the Town sewer system, which is approximately 28% of all households.

The sewered areas include the Downtown and surrounding neighborhoods as well as along Route
104, part of Route 18, and part of Plymouth Street as well as some private sewer systems including
the High Pond Drive development off of Pond Street. Bridgewater State University also connects to
the municipal sewer system.

The system is comprised of approximately 35 miles of gravity sewer ranging in size from 5-inch
diameter to 15-inch diameter and approximately 15 miles of low pressure sewer mains ranging in
size from 2-inch diameter to 6-inch diameter. The oldest segments of pipe were constructed of
vitrified clay and asbestos cement, with newer lines being cast iron or PVC. Figure 2-4, Existing
Wastewater Collection System depicts the components and extents of the centralized system.
Appendix B contains the Town's collection system mapping for the existing system as of April,
2004.

The MCI Bridgewater institution has its own sewer system and wastewater treatment facility, which
currently operates at approximately 50% of its capacity. Because the institution has its own
system, it does not contribute to the sewer flows or loading of the Town.

2.2.2 Infiltration & Inflow

As with any system of its age, the Bridgewater sewer collection system is subject to extraneous
flows from infiltration and inflow (I/1). While I/l issues are not perceived to be excessive by the town,
system review and rehabilitation efforts have been undertaken, and a program is currently
underway to address system I/l In 2013, the town authorized a bond for approximately $5 million
in I/ investigation and system rehabilitation work. This work is currently ongoing, and is being
designed by Stantec, Inc. The working plan for initial infiltration control includes a focus on system
rehabilitation in areas where groundwater is high. Figure 2-5: Sewer System Infiltration Program
Status shows the initial investigation and improvements status for the sewer system investigation
and rehabilitation work.

westonandsampson.com 2-5 Weston 9?3(:1r‘1“|f‘\8()ﬁ



Comprehensive Wastewater Management Plan
with Water Resources

Figure 2-5
Sewer System Infiltration Program Status

—
TCA% OF BALGE R TIA LA
EE43 6F BATR § 1R COum 13T
M 2 1L et
LT A0 HAMLLTA T
baliama

)
TVAPMCTON REATE

As part of the planning effort, Weston & Sampson prepared a limited desktop analysis of
wastewater flow information relative to groundwater and rainfall conditions. The results, as
expected, show correlation of higher wastewater flows with periods of high groundwater and rain
events — as expected for systems with infiltration and inflow impacts. The results of this desktop
analysis cannot be considered as reliable depictions of system flows and extraneous flow
components, but can be considered markers for areas worthy of investigation. These numbers also
help to provide a general understanding of the nature of system flows.

The desktop analysis suggested that system flows over th analyzed period (generally 2010
through 2014) include may include up to approximately (620,000 gpd of infiltration, and up to
approximately 88,000 gpd of inflow. These quantities correlate-te-days with-highgroundwater and
rainfall, and therefore relate to higher daily flows — they are not relevant for consideration as
fractions of average daily flows. Figures 2-6: Correlation of WWTF Flows to Rainfall and 2-7
Correlation of Flow to Groundwater show the correlation of WWTF flows with rainfall and

groundwater, respectively.

weslonandsampson.com 20 W@STOHSCIFI’]['}SCJH




c 0
G0
= £
g
= 0
¥
S
i} 2 :
m m [N1) NivY TwAOL ! (590 L4} ¥ILYMONNOYO OL HLdID
8 2 2 2 2
P 2 g = g 2 g g 8 L
L3 : ,
m ¥ =k 5 \, | YO quisaay
. <} 2
&L ' =2 = vi0g quwe deg
& '8 Z g * w10z Ant
= : w = £ ¢ ploz A
W — - 2 g | rioz popw
nm nld i s 2= W M 3 | ploz Amnue|
] s (g3 - 3
2 = 2 z < | w 2 £102 BquaroN
o ©c = | 3 = : = o | 1oz sawndeg
Q o Ly o b= (L} _ 2
g o & 153 € 4y %
S - o 1T 3 T x 1oz M
oy i - _ _ o . m + i ; £10.
= _m m | , | E102 PN
© .m . .QI.. ~ ° ) M ! groz Amnueq
S 7.. - Y | z10z 13quasey
n > 710¢ Aaquwandes
- £z 3
“=. D5 ¢ 210z M
=] | e 30 'O
k=) ; _.u” 4 K=yl T e | z10z M
u P Lo 10z WwEw
w— T o
o m | : m " z1oz Asnue(
c S i 2 ,
o) Q ! .m ! o . (107 2quasoy
-— M | L_mm _ M | L10Z s3nuwardas
o : - ) ! 110L Mt
o = = I |
. : f 1oz AW
=2 & © :
o o F 1107 Wwaw
(&) | tloz Awnuer
010z /aquaoN
! oroz squsdas
. ooz Aint
- atot MW
; DLz WAW
e e e e e e QNn...-v.Thw. S - S - M REE S — 1 1 T4 ¥ LT
s g 8 s & 8 3§ g8 g 8 % s 2
& § @ s 5 3§ =2 & =& =& ™% | g £
(D) MO ATHLNOW TVI0L | [DW] MO ATHLNOW TW10L

O sl

—
(-

\}Jeston

2-7

westonandsampson.com



SE@IRLT

Comprehensive Wastewater Management Plan
with Water Resources

A composite of these figures, along with further information from this desktop I/l review is included
in Appendix D: Desktop Inflow & Infiltration Information.

2.2.3 Existing On-Site Septic Systems

The remaining 5,731 households (72%) are serviced by individual septic systems. Currently, none
of the private wastewater treatment systems in operation require a groundwater discharge permit.
Most of the on-site systems in Bridgewater are typical septic systems with a separate septic tank
and subsurface leaching system. The leaching systems are trenches and fields, with many of the
post 1980 systems constructed with concrete galleys, or flow diffusers. Newer systems have also
utilized plastic infiltrator chambers. Some of the oldest systems prior to the 1950's are simple
cesspools or have been modified to add overflow trenches to regain leaching potential. In these
cases the existing cesspools, even if antiquated, provide some solids settling and decomposition
although not sized appropriately. Systems constructed in the 1960’s and 1970's utilized a 1,000
gallon septic tank and a leaching filed to infiltration leachate.

As of 2013, approximately sixty-five percent (755) of the on-site systems in Bridgewater had been
built after 1995, when the state environmental code last underwent its major revision. The
remaining thirty-five percent of on-site systems were built sometime before the last code revision

and therefore may not comply fully with current requirements.

The revisions to Title 5 in 1995 also required that sufficient land area be provided for each
residential home site in nitrogen sensitive areas to ensure that the nitrogen loading was not
excessive. The regulations require that a minimum of 10,000 square feet of land be provided for
each bedroom within designated aquifer protection area. This requires new house lots with four
bedroom designs to have a minimum lot size of 40,000 square feet or almost an acre. While this
restriction has limited the expandability of some homes, those undersized properties in existence
before 1995 are exempt from the limitations but cannot expand beyond the current number of
bedrooms. Existing lots that do not have the land area to support the bedrooms can also install
septic systems with advanced denitrification or place a development restriction on other land within
the same aquifer district to alternatively meet the one bedroom per 10,000 square foot limit. These
restrictions are recorded in the Plymouth County Registry of Deeds and benefit the property for
perpetuity.

There currently are several Nitrogen Loading Restriction parcels in the Town of Bridgewater. The
Bridgewater Zoning Regulations allow for several residential zones with different lot sizes.
Residential A (one acre) which now includes areas once listed as Residential B (half acre). This
zone (Residential A/B) now requires a full acre of land area, therefore, a four bedroom home is
possible in nitrogen sensitive areas located within the Residential A/B zone. Many half acre house
lots created when the Residential B zone was in effect are exempt from compliance with nitrogen
loading regulations. The other residential zones (Residential C and D) allow for construction of
single family houses on 18,500 square feet of land and duplexes on 30,000 square feet and 20,000
square feet, respectively. In areas such as High Street, the Aquifer Protection District prevents
construction to the zoning minimum unless a denitrification system or credit land is provided to
meet the nitrogen loading limitation.

Further analysis of this compliance question was completed for the Needs Assessment, which is
discussed in upcoming sections of this CWMP.

2.2.4 Existing Sewer Pump Stations
The Bridgewater Sewer Department operates fourteen (14) existing pump stations that transmit the

weslonandsampson.com 2-8 Weston(&) Sampson




ity Comprehensive Wastewaler Management Plan
with Water Resources

centralized wastewater from the sewered areas of town to the Wastewater Treatment Facility.
These pump stations vary in design and age with the oldest station installed circa 1994. As the
centralized system has expanded and development in more distant areas of town has occurred, the
Sewer Department has incurred the responsibility for some stations that were constructed by

private developers. H;SL p,,.cl, on l\j_

o Wastewater HLUMRB:Biatie

Water Street Pump' Station Lakeside Pump Station

High Pond Estates Pump Station Bedford Street Pump Station (private)
Wally Kruger Pump Station Kingswood Park Pump Station (private)
Harvest Lane Pump Station Hemlock Drive Pump Station (private)
Dartmouth Road/College Park Pump Station Mt. Prospect Pump Station (private)
Route 104 Pleasant Street Pump Station Heather Lane Pump Station (private)
Elm Street Pump Station Fireworks Circle Pump Station

Based on available information, six of the existing wastewater pump stations were last evaluated in
2004 to document components of the stations and determine the estimated replacement value.

2.2.5 Existing Wastewater Treatment Facility

The Town of Bridgewater owns and operates a Wastewater
Treatment Facility (WWTF) located on Morris Avenue in
Bridgewater. This facility was most recently upgraded in 1987,
and has an average daily flow (ADF) design capacity of 1.44
MGD of municipal wastewater. The WWTF is also designed
to accept and treat up to 20,000 GPD of septage from
Bridgewater. The WWTF is designed to provide secondary
biological treatment with nitrification through attached growth
process, and includes the following unit processes:
o Septage Receiving and Storage;
e« Headworks with Preliminary Treatment, including
Sewage Grinding and Grit Removal;
e Primary Settling;
e Secondary Treatment by Rotating Biological
Contactors (RBCs);
e Secondary Clarification,
o Effluent Disinfection; and
o Sludge Storage, Dewatering, and Composting.

Wastewater influent enters the headworks, passes throw a comminutor (sewage grinder) to an
aerated grit chamber. Flow is then split and enters two primary clarifiers to remove suspended
solids and scum. Here, ferric chloride is added for phosphorus precipitation. The primary clarifier
effluent is pumped to a series of 14 RBCs, arranged in three stages, to remove BOD and ammonia.
Following this biological process, wastewater flows by gravity to the two secondary clarifiers for
separation of biological solids from effluent. Finally, effluent passes through the chlorine contact
chamber where sodium hypochlorite is used for disinfection, followed by dechlorination with sulfur
dioxide. Treated efflueni is discharged via a 20-inch diameter outfall pipe to the Town River which
runs along the western side of the WWTF site. The figure included in the text here shows an aerial
view of the WWTF site.

westonandsampson.com 2'9 Westonf\r NSO



Comprehensive Wastewater Management Plan
with Water Resources

Table 2-3
Summary of WWTF Flows
Year Annual Average | High  Monthly | Low Monthly
Flow (MGD) Flow (MGD) Flow (MGD)
2010 1.062 1.136 1.048
2011 1.064 1.064 0.974
2012 0.924 1.073 0.924
2013 1.020 1.045 0.927
2014 1.001 1.017 0.963
2015 0.974 1.006 0.974
2016 1.016 0.997 0.957
Overall 1.009 1.136 0.924

2.2.7.2 BSU Existing Flows

As a sub-set to the WWTF flows, specific flow contributions from the town's largest sewer user,
Bridgewater State University, were reviewed to better capture the potential change in future
conditions and to examine seasonal variation from this continuing flow source.

To estimate existing wastewater flows, we utilized data made available by BSU and flow estimates
previously completed by Silva Engineering Associates. As stated in the Bridgewater State
University Master Plan Update completed by the Division of Capital and Asset Management
(DCAM) in June 2012, BSU has a total of approximately 10,800 students, of which 8,900 are
undergraduates and 1,900 are graduate students. Roughly 400 faculty and 500 staff members
serve this student population.

Early in the evaluation of existing flows, an attempt was made to show a significant season flow
variation to the Town’s wastewater treatment facility that could possibly warrant seasonal NPDES
Permit limitations in the lower stream flow summer months. It was presumed that the flows in July
and August were markedly lower due mostly to the lower water use (and wastewater flows) when
the University was not fully occupied with full-time and commuting students. Based on Town water
. use records, in 2012, water use at the University between June and end of August was 2,800,000
gallons. Water use over the rest of the year was 20,800,000 gallons. Based on this comparison,
while there is a marked difference in water use at the University, the actual difference in use (in
gallons per day) is not significant enough to warrant “special” NPDES Permit concentrations over
the summer months.

Based on recent (January 5, 2016) correspondence with BSU, for FY2014 approximately 30% of
the students enrolled at the University live on campus, while the remaining students are considered
commuters (70%). Total wastewater flows were estimated using these population numbers and
unit flows calculated by Silva Engineering Associates in May 2005 in the Town of Bridgewater
Stormwater and Sewerage Capacities analysis. The unit flow for resident students was adjusted for
water conservation projects since 2005 based on metered flow for Weygand Hall which is believed
to have the newest and most reliable meter on campus. Silva Engineering's analysis concluded
that 32 gallons per day of wastewater is generated by each “resident” student and 7 gallons per day
of wastewater is generated by each commuter student, faculty, or staff. Note that the unit numbers
are consistent with average daily flows as deduced from the maximum daily flows of 65 gped
presented in Title 5 for college and university type facilities. Adjustment for the resident student
population flow contribution (based on the Weygand Hall metered flow) reduced the per capita flow
from 32 gpd/capita to 26 gpd/capita. Commuter and staff per capita flow bases were not adjusted.
Table 2-4; Bridgewater State University — Estimated Existing Wastewater Flows presents a
summary of the expected existing BSU flows using these flow bases.

weslonandsampson.com 2412 WGSTOH -(_T;\(__lrl"IQSOﬂ




Comprehensive Wastewater Management Plan
with Waler Resources

Table 2-4: Bridgewater State University —
Estimated Existing Wastewater Flows

Unit
Flow Wastewater Flow
People | (GPCD) | (Gallons Per Day

Students (2014)
Commuter ' 7,830 7 54,810
Residents ' 3,357 26 87,280
Staff/Faculty 1,060 7 7,420
Total 12,247 149,510
Notes:

T Assumes 70% of students are commuter, 30% are residents.

Weston & Sampson reviewed available Town of Bridgewater water use data for the BSU campus
and determined the wastewater estimation method described above is more conservative than the
recent water use data would predict. Table 2-5: BSU Per Capita Wastewater Flow based on Town
Water Use Records presents the calculated unit flow, in gallons per capita per day using the
existing water use data.

Table 2-5. BSU Per Capita Wastewater Flow based on Town Water Use Records

Wastewater
Flow (Gallons Unit Flow
Per Day) People (GPCD)
Total 58,200 12,247 475

Note: Based on 2012 calendar year water use data

Weston & Sampson also compared these unit flow estimates to data available from a similarly sized
fully residential New England college. Using wastewater flow data for that College from 2011 to
2014, during the school year flows average approximately 81,500 gallons per day, and for an entire
12 month period, flows are were approximately 61,500 gallons per day. Dividing these values by
the student, faculty, and staff population of 2,100, per capita wastewater flows range between 39

and 29 gallons per capita per day.

Based the on the analysis completed by Silva Engineering Associates, unit flows for residential
users are in this range, and therefore, to be conservative, estimates of future wastewater flows for
BSU will be based on the prior estimates calculated by Silva Engineering Associates. Existing
flows for BSU are already captured in the WWTF flows presented in the prior section, so the total
existing wastewater flow value for BSU will be used to calculate the differential for estimated future
flow at the WWTF.

The above existing flows should be looked at further with regard to the wide discrepancy between
the existing recorded water use according to Town records, and the expected wastewater flows
based on typical college water use and wastewater generation. Once the town has completed the
town-wide Automatic Meter Reading (AMR) installation project, the BSU flows should be compared
to historic information to gain a better understanding of these flows. In addition, we suggest that
the seasonal variation in flows also be reviewed to determine the seasonal variation in wastewater
flow generation from the University. At the higher wastewater flow, a wider flow variation (in gallons
per day) would be expected.

westonandsampson.com 2-13 Weston S("_’H’ﬂ[)SOﬂ



Comprehensive Wastewater Management Plan
with Water Resources

2.2.7.3 WWTF Loads

Table 2-6: Existing Influent Loadings presents the average loading and concentrations in the raw
sewage influent for biochemical oxygen demand (BODs) and total suspended solids (TSS), as
reported in the Discharge Monitoring Reports. Both BOD and TSS are measured twice a week,
using a 24-hour composite sampler. Over this period, reported influent BODs concentrations
ranged from 177 mg/l to 440 mg/l, with loads ranging from 1,541 Ibs/day to 3,565 Ibs/day. Over this
period, the TSS concentrations ranged from 296 mg/l to 912 mg/l, with loads ranging from 2,974
Ibs/dy to 7,419 Ibs/day.

Table 2-6
Existing WWTF Influent Loadings
Year BODs BOD; TSS TSS
mg/l Ibs/day mg/l Ibs/day
2010 309 2,651 509 4,322
2011 261 2,328 594 5,219
2012 304 2,436 642 5,106
Avg. 291 2,471 582 4,882

The observed and reported BODs influent loadings are consistent with moderately strong domestic
wastewater. BSU had previously implemented water conservation measures, which is believed to
resulted in a higher strength (not as dilute) discharge from the Town's largest flow contributor.
Therefore, these numbers do not appear to need correction.

The TSS influent loadings are higher than expected for strong domestic wastewater. The TSS
loadings appear to be influenced by the operational approach of returning waste sludge from the
secondary clarifiers to the primary clarifiers for co-settling. This additional solids loading from
biological solids reflects as a higher influent loading — but is not a true influent load. Based on
secondary sludge volumes reported, the impact of co-settling on TSS would appear to be upwards
of 20% of the reported TSS, on average. However, the actual impact on the individual reported
numbers is difficult to gauge as sludge wasting is not coordinated with sampling. Lacking
information on any strong TSS contributors to the collection system, the true influent TSS
concentrations would be expected to be more on the order of 350 mg/l, consistent with a strong
domestic wastewater.

2.2.8 WWTF Existing Process & Support Areas

2.2.8.1 Headworks and Septage Receiving/Storage

The headworks include a Channel Monster®
sewage grinder, which replaced the original
comminutor, and is located outside the /§
headworks building. An aerated grit tank,
with grit collector, is also outside, and
associated grit pumps and a cyclone degritter
are located in the headworks building. KW
Septage pumps and blowers, and primary

sludge pumps are also in the headworks
building. The grinder cuts/shreds solids to
5/16" or smaller, to avoid damage of the
treatment devices. Based on a site visit and
discussions with Town staff, the current

westonandsampson.com 2-14

Weston @ Sampson




Comprehensive Wastewater Management Plan

S
with Water Resources

)

grinder has a design capacity of 52 MGD and has exceeded its useful life. A bypass channel with
manual bar rack runs parallel with the grinder channel.

The Channel Monster® grinder requires excessive maintenance and is near the end of its useful
life. Treatment plant staff would prefer this unit is replaced with screens, as the grinder has poor
hydraulic properties and allows solids downstream, causing pump maintenance concerns.

The grit removal system consists of an aerated grit chamber, which removes large particles of
grit/sand. Grit removal is necessary to prevent grit, such as sand, wood chips, coffee grounds, etc.,
from entering the treatment process and causing wear on equipment, and to avoid buildup in the
Primary Clarifiers which results in loss of usable tank volume. The grit chamber has a design
capacity of 90 cubic feet.per minute (CFM) and a detention time of 3.3 minutes at peak design flow.
Approximately 20 to 45 cubic feet per week of grit is removed from the system. The two 7.5
horsepower (hp) aerated grit chamber blowers (Spencer blowers) have exceeded their useful life.
Based on site visits and discussions with WWTP staff, the effluent end of the grit tank has a poor
configuration for splitting flow evenly between the Primary Clarifiers.

The grit removed is pumped into a cyclone degritter and washer to remove organic matter from the
grit. The two five horsepower grit pumps have a capacity of 200 gallons per minute. The grit
cyclone and washer has a capacity of 300 gallons per minute. In this facility, septage is also
pumped directly through the grit cyclone.

The septage receiving station accepts septage
from private haulers and stores it to allow for
the waste to be added to the WWTF over an
extended period. Septage is received into two I8 o, [ ——
8,000 gallon tanks, and is then transferred 1o |iiey T )
and stored in two 44,000 gallon tanks, from
where it is distributed into the headworks (over
a period of several days). Within the storage
tanks, there are 7.5 hp submersible mixers
that prevent the solids from settling while -
septage is being pumped. The original Carter plunger pump intended for transferring septage has
been out of service since the 1990's. Septage is currently pumped into the system, through the grit
cyclone, using the two Wemco pumps, with capacities of 17 gallons per minute.

A combination of poor ventilation and no odor control in the headworks has resulted in corrosion
due to hydrogen sulfide. The blowers are located in a separate room, adjacent to a
mechanical/boiler room and a small storage room. An evaluation of the structure, including need for
separate space uses and electrical updates, should be completed in the near future.

2.2.8.2 Primary Settling

There are two primary clarifiers that measure 40 feet diameter with a 7 feet deep side water depth.
The clarifiers remove solids, scum and some organic load from the wastewater. Wastewater flows
through the clarifiers at a low velocity, allow heavier particles to settle. Solids that float (scum) are
removed by skimmers and deposited into a scum box, and then removed using one 3 hp Carter
plunger pump, with a design capacity of 27 gpm. Settled primary sludge is removed using two 3 hp
Carter plunger pumps, located in the basement of the headworks. These pumps have a rated
capacity of 27 gpm. On average, the primary clarifier surface loading rate is 573 gallons per day per
square foot.

westonandsampson.com 2-15 \Weston @ F;F]mDSOﬂ



Comprehensive Wastewater Management Plan
with Water Resources

The operations plan currently includes returning all secondary (waste sludge) to the headworks for
co-settling in the primary clarifiers. This tends to increase the loading on the primary clarifiers, but
also improves blending of sludge removed to the sludge holding tank. The operators are currently
satisfied with this operation scheme.

Ferric chloride (FeCls) is stored outdoors in a tank adjacent to the dewatering building, and is
typically added to the clarifiers via a chemical feed system to precipitate phosphorus. This chemical
should generally be protected from sunlight, and the storage area lacks a canopy or other structure.
Overall, the ferric transfer system needs to be improved, including a dedicated feed area with
secondary containment.

The primary clarifiers are set into the ground
and the water surface is lower than the
downstream biological treatment system,
therefore requiring forward flow pumping.
Primary effluent flows to a wetwell/tank
adjacent to the dewatering building, and is
pumped up to the biological treatment
(RBCs) by a system of four centrifugal
effluent pumps, designed to discharge at a
rate of 400 gpm to 1,350 gpm.

The clarifiers are shallow, which limits their effectiveness, and their depth was likely limited by the
fact that they sit low on the site and are submerged below the local groundwater table. Because of
the configuration and being recessed into the ground, the clarifiers are difficult to operate and
maintain. In addition, the site inspection showed the structures are at the end of their useful life, as
metal needs replacement, and concrete is exhibiting signs of possible failure. The WWTF staff
stated that the Amwell clarifier drives are becoming problematic to operate.

2.2.8.3 Rotating Biological Contractors

Wastewater is biologically treated
through a three stage, 14-shaft RBC
system, with a total media surface area
of 1,600,000 square feet. The biological
treatment process utilizes a concentrated
mass of microorganisms to stabilize
organic matter contained in the
wastewater. The biological growth
becomes attached to large-diameter
corrugated plastic discs mounted on a
horizontal shaft. These RBC media
discs are submerged in the wastewater
to approximately 40 percent of their diameter Spacing between the disks allows wastewater to
enter, providing the microorganisms with food source. As these areas rotate out of the tank, air
provides a source of oxygen to allow the microorganisms to consume the organic matter. Growth
that sloughs off from the discs is separated from the flow in the secondary clarifiers.

Treatment occurs in three stages. Stage 1 utilizes six shafts with a total surface area of 600,000
square feet. Stage 2 utilizes four shafts and a total area of 400,000 square feet. Stage three
consists of four shafts and a larger total area of 600,000 square feet to promote nitrification
(conversion of ammonia to nitrite and nitrate). On average, the BOD load from the primary effluent

westonandsampson.com 2-16 WeSTOﬂ SUFIV'\DSQO




Akt Comprehensive Wastewater Management Plan
il with Water Resources

is 1,957 Ibs/day. The 1% stage loading is 3.26 Ib/day per 1,000 square feet of RBC media, and the
overall loading is 1.22 Ibs/day per 1,000 square feet of media. Biological treatment has been
generally effective, as expected with lower than design flow and loadings. The system historically
has difficulty nitrifying in April — the early part of the nitrification season. In addition, much of the
RBC media has been reaching the end of its useful life - media has been tearing, and the shaft
bearings and support frames are failing. The original RBC media (Lyco) has been replaced on a
number of shafts starting in 2012, and a number of frame and support repairs (welds and plates)
have been completed by the staff.

The RBC tanks and associated channels were constructed with limited freeboard, which leads to
hydraulic constraints. Based on discussions with WWTF staff, the RBCs start overflowing at
wastewater flows of approximately 3.5 MGD. This hydraulic deficiency needs to be corrected to
allow adequate hydraulic design flows to be processed through the plant.

2.2.8.4 Secondary Clarification

Following the RBCs are two secondary
clarifiers which are 48 feet in diameter
and have a 10 foot sidewater depth, with
a design hydraulic surface loading rate of
398 gpd/square foot (at average daily
flow). These units remove scum and
suspended solids, including biomass
which sloughs off the RBC media. Low
flow velocities allow solids to settle to the
bottom, which are removed using two 24 : L
gpm positive displacement pumps. As the biological treatment system is an attached growth
process, no return activated sludge (RAS) is provided, so pumped sludge is considered waste
activated sludge (WAS). This waste sludge is presently pumped backed to the plant headworks, to
be co-settled in the primary clarifiers. Scum (floatable solids) that rises to the surface is collected by
skimmers into the scum box, and then pumped using one 24 gpm positive displacement pump.

Precipitation of phosphorus using metal salts (such as FeCl) increases the solids loading on
clarifiers. The design surface loading rate may be too high to properly remove phosphate and
therefore should be reviewed. The operators noted that the clarifiers are operated without a sludge
blanket inventory. The Amwell drives are aging, but the secondary clarifiers are in better structural
condition than the primary clarifiers. In addition, the 10" sidewater depth of these units is less than
desirable, and may be inadequate to support process modifications.

2.2.8.5 Disinfection

Two 32,900 gallon chlorine contact tanks (CCT), with a peak flow detention time of 18 minutes, are
used to disinfect the wastewater before the i : .

effluent is discharge to the Town River.
Disinfection is used to kill harmful organisms
to protect public and environmental health by
reduce spread of bacteria, viruses, and other
waterborne pathogens. Chlorine is fed to the
head end of the CCT, using two gas vacuum
chlorinators which can dose chlorine at up to
300 Ibs/day. The plant effluent flow meter is a
parshall flume system, which sits at the §
upstream end of the CCT, and the flume 7

weslonandsampson.com 2-17 Weston F“;('IFT][)(‘OH



Comprehensive Wastewater Management Plan
with Water Resources

velocity helps provide mixing for chlorine solution dosed just upstream. The chlorine gas supply is
150 pound cylinders, which are stored in a dedicated area. At the end of the contact tanks,
dechlorination is accomplished by dosing sulfur dioxide (SO.), again fed from 150 pound gas
cylinders.

Staff reported they are having difficulty finding chlorine gas suppliers and would prefer a liquid
hypochlorite and bisulfate system. Another concern is that there is no mechanical mixing at the
head of the tanks, where chlorine is added, nor is there mixing at the back end of the CCT for
dechlorination. According to operations staff, the efficiency of the disinfection system has generally
been good at meeting permit requirements.

2.2.8.6 Outfall

Following disinfection, effluent flows by
gravity to an outfall on the bank of the
Town River, a tributary to the Taunton
River. The gravity outfall has not been
problematic for the facility, and there are
no known condition issues. End of pipe
sampling access to the outfall is via the
river bank, and no automatic river staging
or other instrumentation is provided at .
the outfall.

2.2.8.7 Sludge, Production & Storage 5 LRl

Based on discussions with operators, approximately 1,380 Ibs/day of sludge at 3.5% total solids is
removed from the primary clarifiers (including both primary sludge and co-settled secondary waste
sludge), and approximately 860 Ibs/day of sludge (at approximately 1.5% solids) is generated from
secondary clarification and phosphorus removal. Sludge is stored in a 40 foot diameter, 10 foot
SWD storage tank that has a volume of 94,000 gallons. Sludge in the holding tank is mixed using
two 7.5 horsepower submersible mixers. Sludge storage capacity has not proven to be a problem
for the operations staff.

Because of the attached growth RBC process, there is no return activated sludge (RAS), and all
secondary waste solids (equivalent to WAS) are pumped to the headworks where they are blended
with raw sewage and co-settled with primary solids. These co-settled solids are dewatered
together. This is an inefficient settling process, as it reincorporates phosphorus when the
secondary flock is broken by headworks turbulence. Approximately 9,000 gallons per day from
each secondary clarifier is returned to the headwork

2.2.8.8 Sludge Dewatering

Sludge is dewatered via belt filter press
(BFP), in a dedicated space in the
operations building. The plant has two
one-meter presses, but typically only one
is operating.  Sludge is increasingly
dewatered as it passes through three
zones of operation (gravity drainage,
medium pressure, and drum pressure
zones). In the gravity drainage zone,
water is removed by gravity. In the
medium pressure zone, a heavy rubber

westonandsampson.com 2'1 8 WQSTOH @ E;(‘lrﬂ';—]SOn




B Comprehensive Waslewater Management Plan
i with Water Resources

“drag blanket” provides weight on the sludge mass, causing additional water to be removed. Finally,
in the drum zone, the sludge is moved between two belts in a series of drums that squeeze and
flex, resulting in creation of “cake”. The dewatering system can handle 770 Ibs/hour of solids. The
system is operated approximately 20 hours a week, and typically produces 5.1 cubic yards per day
of sludge “cake" - typically at 25% total solids (TS). Three positive displacement pumps, at 50
gallons per minute, feed sludge to the belt filter press. Polymer, used to coagulate the sludge to get
better solids, is fed by two units at rates from 10 to 150 gallons per hour, as needed.

The production of the sludge dewatering system has been sufficient to meet the town’s needs. The
final product is composted on site, and disposal has not been an issue locally. The equipment (BFP
and ancillary systems) is nearing the end of its useful service life, and replacement will be needed.

2.2.8.9 Sludge Composting

After sludge is dewatered, the “cake” is brought to the compost processing area and mixed with
woodchips and sawdust. The facility has the capacity to process up to 10 piles, and typically mixes
five piles a month. The mixture is stored in the drying shed for at least 21 days. The shed can
have up to six piles at a time. For the compost to reduce pathogens, it the piles must have
temperatures greater than 130 degrees F for three days and greater than 100 degrees F for 14

days.

After the compost has sat, it is screened through a trammel screen to recover loose woodchips and
sawdust for re-use. The compost is then moved outdoors to cure for at least 30 days.

The compost area drains to the sewer and enlers the headworks. Roof drains and stormwater
runoff in this area enters the sewer, and should be re-directed to a stormwater system.

2.2.8.10 Buildings and Structures
The WWTF has six buildings, in addition to - .

the tankage and treatment structures \R
located on site. Two of these buildings are
open-type  structures located in the
composting area, dedicated to storage and
processing for compost. These composting
buildings provide protection from weather —
primarily rainfall, for the compost processing.
Building systems are therefore limited (e.g.
no HVAC), and the structures are in @ iz
serviceable condition. The four process ESSESSEEEEEER

buildings on site are all of brick and masonry block construction, with concrete foundations and
subgrade areas. Three of these process building were built during the secondary WWTF upgrade,
and th maintenance building pre-dates these newer buildings.

The headworks building has above and below grade levels — and houses septage transfer, grit and
primary sludge pumps in the basement area, and grit dewatering and blowers above grade. The
building is in fair condition, but needs architectural refit — for example the roofing will need
replacement. The mechanical air handling/heating/ventilating systems need upgrade and
modernization for efficiency and reliability.

The large main operations building also has a substantial above grade, and a large below grade
space. This building primarily houses the sludge dewatering and related processes on the ground
level, including a garage for sludge trucking/storage. The lower level includes process pumping,

westonandsampson.com 2-19 Weston @) Sarnoson



Comprehensive Wastewaler Management Plan
with Water Resources

including sludge transfer, wasting and thickened sludge pumps, and forward flow pumps for primary
effluent, located in a deeper basement level. The building is in fair condition, but needs
architectural refit — for example the roofing will need replacement. The mechanical air
handling/heating/ventilating systems need upgrade and modernization for efficiency and reliability.

The administration and laboratory building is a single story masonry building with no basement.
Limited operations support space is provided in this building, but it lacks modern provisions for staff
support (dedicated restrooms/locker areas, offices, break rooms and meeting space). The building
has no below grade level. The building is in fair condition, but needs architectural refit — for
example the roofing will need replacement. The mechanical air handling/heating/ventilating systems
need upgrade and modernization for efficiency and reliability.

The small maintenance building was previously a process
building and has a deep basement which formerly housed
pumping. This ground level space is used as a maintenance
shop, and doubles as a staff support (e.g. break-room)
space. The lower level space is storage, but not especially
useful. As with the other buildings, the building envelope is
old and the systems need modernization.

2.2.8.11 Electrical Systems :

The WWTF electrical systems are typical for the design standards used at the time of planning and
construction. While the majority of systems are functional, they are consistently outdated and do not
conform to current design standards. Many of the systems (e.g. motor control centers, MCCs) are
spaced limited, and will create limitations to upgrade of the facility.

SR

2.2.8.12 Instrumentation and Controls

The WWTF has an outdated master control board located in the Superintendent/Chief Operator's
office space. The plant is generally manual in control, with localized control and monitoring by
process area — no distributed control or SCADA system is in use. The existing systems are
generally not expected to be compatible with modern instrumentation systems.

2.3 Existing Water Systems

This section provides an overview of the Town of Bridgewater’s public water supply system
including a description of the existing service area, a discussion of the sources and uses of water